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Testreport
] Date
Project number: 89210549 27/10/2016

Report number: 89210549.01br
Project number
89210549

ReceiYed: ) Report number
A textile floor covering, marked as: “Axminster”; 89210549.01br

I'UV-reference: MT16-113956.07

Phone number client

. ] +31(0) 24 648 53 48

A textile floor covering, marked as: “Starbase”;

TUV-reference: MT16-113956.03 Fax number client
+31 (0) 24 648 53 49

Sampling procedure:
The samples are selected by the applicant. The test house has had no influence on the
sampling procedure. The samples have been received in week 26/2016. Article _
Starbase & Axminster (Glued)
Order:

Classification of burning behaviour according to EN 13501-1:2007+ A1:20009.

Test methods: Ignitability of products subjected to direct impingement of flame (ISO IA_p'g::::‘x Radiant Panel Single
11925-2:2010/C1:2011) and determination of the burning behaviour using a radiant S-pecimengReport — 8 pages
heat source (ISO 9239-1:2010)

Results:
See page three and four.

Appendix:
See page five up to and including twelve.

TRN applies General Terms & Conditions
which are filed at the office of the Cierk for
civil affairs at the Court in Zutphen (the
Netherlands) under number 35/2010,
dated November 17th 2010.



PRODUCT IDENTIFICATION

Name : Starbase*
Total thickness (mm) 16.3%*
Total mass (gr/m?) 1 1043%*
Density (kg/m?) 1 165%*

* Applicant’s declaration
** Determination by the test house after conditioning to constant mass is achieved.
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Figure 1, ictué of ihe received samg. ic

Name ! Axminster*

Pile fibre composition : 80% Wool / 20% Polyamide*
Pile thickness (mm) 1 7.0%

Total mass (gr/m?) : 2.380%

Total thickness (mm) 1 9.9%%*

Total mass (gr/m?) 1 2192%*

Density (kg/m?) 1 222%%*

* Applicant’s declaration
*% Determination by the test house after conditioning to constant mass is achieved.

Figure 2. Picture of the received sample
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TEST RESULTS Project number
89210549
Ignitability of products subjected to direct impingement of flame
Method EN ISO 11925-2 :2010/C1:2011 Report number
89210549.01br
According EN 14041:2004 table 2, this textile floor coverings is classified as Ey Article
(classified without further testing). Starbase & Axminster (Glued)
Page
3/12

Determination of the burning behaviour using a radiant heat source
Method EN ISO 9239-1:2010

Date of testing : 17/10/2016

Conditioning time, climate :>3 days, 23+2 °C and 50+5 %

Description of substrate : Fibre cement board, 8+2 mm, 1800+200 kg/m®
conforming to EN 13238.

Sampling procedure : By contractor.

Description of cleaning used : None.

Fixing method : The tested product is glued with thomsit T440 on
14/10/2016

;I;:ct:imen Flame spread CRF ::Zicu;gig; Smoke production

orientatio,n (cm) W/ (%) (%.min)

1, Length 43.0 4.9 17.1 85

2, Width 40.0 54 57.9 221

3, Length 42.0 5.0 32.8 145

4, Length 21.0 9.2 17.1 65

Mean, Length _ 35.3 6.4 22.3 98

Specimen 1, 2, 3 and 4: No flashing, transitory- or sustained flaming are observed.
Specimen 1,3 and4:  Extinguished naturally before the end of the test duration
Specimen 2; Extinguished manually after the end of the test duration
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CONCLUSION .

Project number

) 89210549

According to EN 13501-1:2007+ A1:2009 the tested sample of the aforementioned
quality “Starbase & Axminster”, in relation to its reaction to fire behaviour is Report number
classified: Cq 89210549.01br
The additional classification in relation to smoke production is: s1. Article

Starbase & Axminster (Glued)

The aforementioned quality meets the requirement of reaction to fire classification: Page
Ca-sl 4/12

The classification is valid for the following end use applications:
- End use substrates of classes A1 and A2-s1,dO0.
- Glued down with Thomist T440.

Statements:

The test results only relate to the behaviour of the test specimens of the examined
product under the particular conditions of the test in laboratory conditions; they are
not intended to be the sole criterion for assessing the potential fire hazard of the
product in use. The method might not be suitable if the product is exposed to much
larger flames or heat radiant sources.

The validity of this report will expire directly after alterations or modifications of the
examined product (combination)(s) and/or the criteria. This report shall not be

reproduced, except in full, without the written approval of the testing laboratory.

This document does not represent type approval or certification of the product.

Author: Review: (
Mr. J. de Wo Mr. R. Boerboom
/ ‘/-'
v
All rights reserved.

No part of this report may be reproduced, provided to and/or examined by third parties, and/or published by print,
Pphotoprint, microfilm, in electronic Jorm or any other means without the explicit previous written consent of TUV
Rheinland Nederland B.V. The results are based upon the samples received and have not to be representative for the
total production. TUV Rheinland Nederland B.V. had no influence on the sampling.

In case this report was drafted within the context of an assignment to TUV Rheinland Nederland B.V.,, the rights and
obligations of contracting parties are subject to the General Terms & Conditions for Advisory, Research and
Certification assignments to TUV Rheinland Nederland B.V. and/or the relevant agreement concluded between the
contracting parties.

© 2010 TUV Rheinland Nederland B.V.
(End of report)
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. . . . Project number
APPENDIX I: Flooring Radiant Panel Single Specimen Report 89210549
Repont produced with the Pue Testing Techrokigy FRISolt aufiware pge |
Report number
. . . . 89210549.01br
Flooring Radiant Panel Single Specimen Report

Article

Standard - EN IS0 9239-1:2010 Starbase & Axminster (Glued)

Laboratory : TUV Rhcinland Nederland B.V. P

Sponsor : Estillon 89210549 age

Date of test Oct. 17 2016 M2

Specimen description i MT16-113956.03-07 Ecobase 6 mm met Axminster tapijt

Test name ¥ prod 1

File name : DAFRPFILESU 6 100020.C8V
Tust number in series 4

Flux calibration file name  : CAFRPSOFT2 9A\CALIBWLX16011.CSV

Thickness {mm) : 1615

Density (kg/m?) ' 3R7

Test duration 1 21 minutes 23 seconds (1283 5)

Substrate used? :Yes

Subsiate : Calcium silicate

Fixing method : adhesive

Conditioned? : Yes

Conditioning temp, (°C)  :23

Conditioning RH (%) : 50

Test Results

Time to ignition 2 minutes 03 seconds {123 5)
Time to flameout - 21 minutes 20 seconds (1280 s)
Extent of buming {mm) 1430

Critical flux at extinguishment (kW/m?) 1 4.86

HF-10 (kW/m?) : 840

HF-20 (kWirmn?) - 4.86

HE-30 (kW/m?) Not caleulated (test duration < 30 minutes)
Flame spread a1 10 minutes (mm) 250

flame spread at 20 minutes {mm) 1 430

¥lame spread at 30 minutes (mm) Notl measured

Peak light attenmation (%) :17.09

Titme to peak light attenuation 5 minutes 18 seconds (318 5)
Total integrated smoke {36.min) 84,86

Potentlal classification : C(t)

Smoke production classification sl

These results relate paly to the behuviour of the spevimens of the product under the particular conditions of the test; they
are ot inteaded to be the sole critcrion for usscssing the pulentil fire Wagard of the produer in use.
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APPENDIX I: Flooring Radiant Panel Single Specimen Report

Project number

Pepon produared with the Fine Testing Technotogy E1PSo seliware page 2 89210549
Smoeke Graph Report number
89210549.01br
100
Article
ao}l Starbase & Axminster (Glued)
I
! Page
60 6/12

TransmissionfAttanuation (%)
~ &
=) =

=
{
§

10 15 20 25
Time {min)

(-]
L1 ]

Test name : # prod 1
File name : DAFRPFILESY6100020.C8V

Rake Results
Pasition (mm) Time (s) Fiux (kWin®) Qsb (MIw®) Position (mm) Time (s) Flux (kW/m?) Qsh (MI/m?)
60 139 1.1 1,548 1] 3.6 -
110 157 {0.5 1.642 560 - 3.0 =
160 18] 493 1,791 610 25 -
210 470 9.2 4,328 660 - 22 -
260 626 8.2 3134 710 - 1%
310 T 7.3 5.586 T60 » 1.5
360 904 6.2 5,593 810 N 1.2 -
410 1073 52 5.579 RB6D 1.0
460 - 43 910 * 0.9 -

Comments
Specimen extinguished naturally.

Thiess results relate only ® the behaviour of the specimens of the product snder the purticular conditions of the test; ihey
are: not antended ta be the sols criterson Yor assessing the pateatial fire hazard of the product in use.



APPENDIX I: Flooring Radiant Panel Single Specimen Report

Repur produced with the Fire Testing Technology FRESoft sofrane

Flooring Radiant Panel Single Specimen Report

Standard
Laboratory
Sponsor
Date of test

Specimen deseription
Test name
File name
Test number in series

Flux calibration file name

Thickness (mm)
Density (kg'm?)

Test duration

Substrate used?
Substrate

Fixitng method
Conditioned?
Conditioning temp. (°C)
Conditioning RH (%%)

Test Results

Time to ignition
Time to flameout
Extent of burning (v

:EN 180 9239-1:2010
: TUV Rheinland Nederland BV,

Estillon 89210549
Oct, 172016

: MT'16-113956.03+07 Fcobase 6 mm met Axminster iapijt
t#cross 2

I DAFRPFILESI6100021.C8V

o4

: CAFRPSOFT2.9MCALIB'FLX 1601 1.CSV

: 1615
387

30 minutes (1800 5)

Yes
Calciwm silicate

. adhesive
- Yes

123

11

2 minutes 04 seconds (124 g)
* 30 minutes (1800 s)
- 460

Critical flux at extinguishment (kW/m?) :5.40

HF-10 (kW/m?)
HF-20 (kW)
1-30 (kW/m?)

8.60
540
540

Flame spread at 10 minutes (mm)
Flame spread at 20 minutes (mnt)
Flame spread at 30 minutes (mm})
Peak light sttenuvation (36)

Time to peak light attenuation
Total integrated smoke (%.min)

Potential classification
Smoke production classification

These resulis reluts only 10 the belwviour 0f the speeimins of the product uider the particular conditions ol the et they

240
2400
400

791

10 minutes 31 seconds (631 5)
1 221.37

2 €
;51

are not itended to be the sele eriterion for assessing the polentiaf fire bazord of the product in wse
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APPENDIX I: Flooring Radiant Panel Single Specimen Report

Repesr praduce:! wich the Fme Testing Techntupy TRESeH sofiwarc

100

BD

60-

40

20

Transmission/Attenuation (%)

Test name
File name

Position (mm) Time (s} Flux (kWie?) Qsb (MIv) Position (mm) Time () Flux (kW/m?) Qsb (M}'m?*)

60
10
169
210
260
310
360
410
360

Comments
Specimen was extinguished manually after end of test.

These results relate only to the behavivur of the specimens of the produet under the pusticular conditions of the test; they

#oross 2

Smoke Graph

: D:AFRPFILES 16100021.CSV

132
157
177
o6l
670
681
700

ni
10.5
9%
92
8.2
7.3
6.2
a2
43

10 15
Time (min)

Ralke Results
1470 50
1.642 S50
1.751 610
§.078 £60
5.495 710
1941 760
4331 810
. 860
910

20

25

36
30
25
2.2

[= Yy
Lo N o

are not intendded 1o be the sole criterion for assessing the prtemisl fice hazard of the praduct in use.
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APPENDIX I: Flooring Radiant Panel Single Specimen Report

Report produced with the Jue Tesilig Tectmalopy FRPSoR sofiware

Flooring Radiant Panel Single Specimen Report

Standard
Laboratory
Sponsor
Date of iest

Specimen description
Test name
File name
Test number in series

Flux calibration file name

Thickness {mm)
Density (kg/m?)

Test duration

Substrate used?
Substrate

Fixing method
Conditioned?
Conditioning temp. (°C7)
Conditioning RH (%)

Test Rosulis

Time to ignition

Time to flameon
Extent of burning (mm)

Critical flux at extinguishment (kW/m?)

HF-10 (kWim?)
HF-20 (kW/n)
HF-30 (kW/m?)

: EN 180 9239-1:2010

TV Rheinland Nederland BV,
Estilion 89210549

+Oct, 17 2016

1 MT16-113956.03+07 Ecobase 6 mm met Axminster tapijt
s#prod 3

DAFRPFILES6100022.C8V

4

: CAFRPSOFT2.0A\CALIBYFLX16011.CSV

16.15

- 387

25 minutes 06 seconds (1506 5)

: Yes
- Calcium silicate
: adhesive

Yes

023
1 50

: 2 minutes 04 seconds (124 5)
: 25 minutes 04 seconds {1504 5)
. 420
1 5.03
7.63
25.03
Not calculated (test duration < 30 minntes)

Flamc spread at 10 minutes {mm)
Flame spread at 20 minutes {(mm)
Flame sprcad at 30 minutes (mm)
Peak light atenuation (%)

Time to peak light attenuation
Total integrated smoke (%.min)

Potential classification
Smoke production classification

Thise resulis relate only  the hehaviour o the specimens of the

1290

1420

: Not mensured

132,78

: 10 minutes 11 seconds (611 s)
145.44

: Gy

HE1

are pot interded Lo be the sobe criterion for asgesving the patential fire haszerd of the product in pse,

product under the parhoular conditions of the test; they
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APPENDIX I: Flooring Radiant Panel Single Specimen Report

Repart prodisce] with the Fico Testug Techiology FRPSoft softwarc

100

o
=

2

TransmissionfAtienuation {%)
b4 £

0
4

Test name ;# prod 3

File name

-
,.» \

§

Smoke Graph
A
hﬁ‘
!‘,.,p.-v%._‘_"\" -
10 15 20
Time (min)

: DAFRPFILESMG6100022.CSV

23
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30

Position (mm} Time {s) Flux (kWin®) Qsb (MEm?) Position (mm) Time (5) Flux (kW) Qsh (M)

6
119
160
210
260
310
360
410
460

Comments
Sprcimen extinguished naturally,

134
158
180
36
610
616
669
b

111
10.5
4.9
9.2
8.2
V3
6.2
52
43

Rake Results
1.492 510
1.653 560
1781 610
5350 660
5.003 710
4.469 760
4139 810
4.050 860

. 910

Thees results relate onty fo the hehavious of the specimens of the produel under the parivale condiions of the iest; thiy
pre ot intended 1o be (e sole criterion for assessing the patential fire hazard of the product in wse.



APPENDIX I: Flooring Radiant Panel Single Specimen Report

Report produced with e Eae Testing Techneligy FRESoR sofiware

Flooring Radiant Panel Single Specimen Report

Standard
Laboratory
Sponser
Date of test

Specimen description
Test name
File name
Test number o series

Flux calibration file name

Thickness (mm)
Density (kgfmm®)

‘Test duration

Substrate used?
Substrate

Fixing mcthod
Conditioned?
Conditioning temp. {(°C)
Condirioning RH (%)

Test Results

Time 1o igniticn

Time to flameout
Extent of burning (ram)

CENISO 9239-1:2010
+ TOV Rheinlund Nederland B.V,
- Estillon 89210549

Oct. 17 2016

MT16-113956.03+07 Ecobase 6 mm met Axminster tapijt
#prod 4

DAFRPFTLES 16100023.C8V

4

CAFRPSOFT2.9ANCALIBFLX16011.C8V

16.15
387

: 19 minutes 11 seconds {115] 5}
tYes

: Calcium silivate

: adhesive

tYes

123

1 50

* 2 minutes 03 seconds (123 5)
1 19 minutes 08 seconds (1148 s)
1210

Critical flux at extinguishment (kW/m?) 19,21

HF-10 (kW/m®)

9.35

HF-20 (kWim?) ' Not calculated (test duration < 20 minutes)
HE-30 (kWim?) : Not calculated (test duration < 30 minutes)
Flame spread at 10 minutes (mem) 200

Flame spread at 20 minutes {mm) Not tneasured

Flame spread at 30 minutes {mm) Not measurcd

Peak light attenuation (%) . 13.07

Time to peak light attenuation 5 minutes 30 seconds (330 s}

Total inteprated smoke (%.min) 1 65.08

Potential classification T A2(f/B)

Smeke production classification 151

These results relate orly to the hehaviour of the specimens of the peodurt under the pasticular conditions of the test; shey
are not intended lo be the sble saiterion for assessing the putential Gre hiseard of the product i uge,
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APPENDIX I: Flooring Radiant Panel Single Specimen Report

Repont prodred with 1he Fire Testing Techoolugy Fid'Sefl software

140

]

g

TransmisslonfAttenuation (%)
2 &

Testname #prod4
s DAFRPFILESVIGLO0023.C8V

File name

60
11¢
1120
210
260
10
280
410

135
158
180
452

111
1.5
9.9
9.2
82
73
6.2
52

A TUVRheinland®

Precisely Right.

Date
27/10/2016

Project number

89210549
page 2

Report number

Smoke Graph 89210549.01br

10

Time {rnin}

Article
Starbase & Axminster (Glued)

Page
12112

12 14 16 18 20

Ralke Results
Position {mm) Time (s) Flux (kW/m?) Qsb (MIw) Position () Trme (5) Flux (kWim?) (sb (Mlim?)
1503 510 16 .
1653 560 : 10 -
1.781 610 - 25 .
4162 660 . 2.2
T 1.8
760 1.3 -
- Bl 1.2 .
860 1.0
9190 - 0.9 -

464}

Comments

Specimen extinguished naturally.

43

These testilts velace only 1o the behaviour of the specimens of the prodot under the paclivulis conditions of e test; they
arc not intended to be the sele eriterion for assessing the posential fire hazard of the praduct in use.



